0
В корзине пусто!

Закрыть

ELECTRIC SYSTEM SDLG LG956L

                                                                                                                                   



 
电气系统                                      ЭЛЕКТРИЧЕСКАЯ СИСТЕМА                                              ELECTRIC SYSTEM O1-2937001518




 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 29370013131   启动马达线 LINE FROM SWITCH TO MOTOR YES 1  
2 4011000461   螺栓GB16674-M8*16EpZn-8.8 BOLT GB16674-M8*16EpZn-8.8  NO 14  
3 29370014291   电瓶线A50*350 BATTERY WIRE A50*350  YES 1  
4 4130000427   电源开关K01K18-A  POWER SWITCH K01K18-A  YES 1  
5 29370014261   电瓶线P50*150 BATTERY WIRE P50*150  YES 1  
6 4130000057   蓄电池6-QW-120B BATTERY 6-QW-120B YES 2  
7 29370013101   蓄电池串联线 BATTERY CABLE  YES 1  
8 29310011841   卡子胶条 DIP RUBBER BAR YES 2  
9 29370015301   继电器保护盒 RELAY PROTECT BOX  YES 1  
10 4014000024   螺钉GB818-M6*10EpZn-4.8 SCREW GB818-M6*10EpZn-4.8 NO 4  
11 4015000207   垫圈GB97.1-6EpZn-300HV WASHER GB97.1-6EpZn-300HV NO 6  
12 4015000035   垫圈GB93-6-65Mn WASHER GB93-6-65Mn NO 6  
13 4190000020   扎丝LG13-ZS4*250 CLIP LG13-ZS4*250  YES 84  
14 29370015291   继电器固定板 RELAY FIXATION PLANT YES 1  
15 4130000694   接触器MZJ-100A/006  CONTACTOR MZJ-100A/006  YES 1  
16 4014000061   螺钉GB818-M4*10EpZn-4.8 SCREW GB818-M4*10EpZn-4.8 NO 2  
17 4015000135   垫圈GB97.1-4EpZn-300HV WASHER GB97.1-4EpZn-300HV  NO 2  
18 4015000033   垫圈GB93-4-65Mn WASHER GB93-4-65Mn NO 2  
19 26370001911   管夹 CLAMP  YES 5  
20 4130000009   双音盆形喇叭DL125-24V ELECTRIC HORN DL125-24V YES 1  
21 4011000152   螺栓GB16674-M6*10EpZn-8.8 BOLT GB16674-M6*10EpZn-8.8 NO 2  
22 4130000542   前左组合灯LFLDH4-24V LEFT FRONT HEAD LAMP LFLDH4-24V YES 1  
23 29370014021   前车架线束 FRONT BODY WIRING HARNESS  YES 1  
24 4130000543   前右组合灯LFRDH4-24V RIGHT FRONT HEAD LAMP LFRDH4-24V  YES 1  
25 4130000873   启动继电器SW030A3509-1  ENABLE RELAY SW030A3509-1  YES 1  
26 4014000026   螺钉GB818-M6*16EpZn-4.8 SCREW GB818-M6*16EpZn-4.8  NO 2  
27 29370015551   启动继电器固定板 FIXED PLATE OF STARTUP RELAY YES 1  
28 4130000329   隔膜式压力开关0166-40404-1-016 PRESS SWITCH 0166-40404-1-016  YES 1  
29 4130000326   接近开关WEK200-IV ADJACENT SWITCH YES 1  
30 4130000278   隔膜式压力开关310-LGK  DISSEPIMENT PRESSURE SWITCH310-LGK  YES 1  
31 29370015031   后车架线束 BODY WIRING HARNESS  YES 1  
32 4130000213   后尾灯LRTD-24V  REAR LAMP LRTD-24V YES 2  
33 4130000544   后大灯SPH4-1031 REAR LARGE LAMP SPH4-1031 YES 2  
34 29370009531   后罩线束 COVER HARNESS  YES 1  
35 4130000615   前照灯QZD-1 FORWARD LIGHTING QZD-1  YES 4  
36 4130000121   倒车蜂鸣器KSHM-12F4 ANNUNCIATOR KSHM-12F4 YES 1  
37 29370015051   仪表台线束总成 PANEL HARNESS ASSEMBLY YES 1  
38 29370015331   仪表盘总成Y956WCH  PANEL ASSEMBLY Y956WCH  YES 1  
39 29370014681   仪表台总成 INSTRUMENT DESK ASSEMBLY NO 1  
40 4130000869   中间继电器024-1Z6GD2 AUXILIARY RELAY 024-1Z6GD2  YES 5  
41 4014000048   螺钉GB818-M5*12EpZn-4.8 SCREW GB818-M5*12EpZn-4.8  NO 5  
42 4015000110   垫圈GB97.1-5EpZn-300HV WASHER GB97.1-5EpZn-300HV  NO 5  
43 4015000034   垫圈GB93-5-65Mn WASHER GB93-5-65Mn NO 5  
44 4130000498   侧边单框架JK931-01CKJ SIDE FRAME JK931-01CKJ  YES 6  
45 4130000496   盖板JK931-01GB CAP JK931-01GB YES 13  
46 4130000497   中间单框架JK931-01ZKJ MIDDLE FRAME JK931-01ZKJ YES 7  
47 4130000060   手制动开关LA39-01Z HAND BRAKE SWITCH LA39-01Z YES 1  
               
               
仪表盘总成                                                                                                             PANEL ASSEMBLY      O2-2937001533 



 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4130000856   变速箱压力表350-040-005 GEARBOX MANOMETER 350-040-005  YES 1  
2 4130000858   气压表350-040-011 DIAL BAROMETER 350-040-011 YES 1  
3 4130000601   转向指示灯ZL2-ZX STEERING INDICATED LAMP ZL2-ZX  YES 2  
4 4130000498   侧边单框架JK931-01CKJ SIDE FRAME JK931-01CKJ  YES 4  
5 4130000625   指示灯组件ZL2-ZJ3 INDICATOR LAMP ASSEMBLY ZL2-ZJ3 YES 1  
6 4130000497   中间单框架JK931-01ZKJ MIDDLE FRAME JK931-01ZKJ YES 7  
7 4130000626   指示灯组件ZL2-ZJ4 INDICATOR LAMP ASSEMBLY ZL2-ZJ4 YES 1  
8 4130000627   指示灯组件ZL2-ZJ5 INDICATOR LAMP ASSEMBLY ZL2-ZJ5 YES 1  
9 4130000628   指示灯组件ZL2-ZJ6 INDICATOR LAMP ASSEMBLY ZL2-ZJ6  YES 1  
10 4130000629   指示灯组件ZL2-ZJ7  INDICATOR LAMP ASSEMBLY ZL2-ZJ7 YES 1  
11 4130000289   水温表SW201C ENGINE WATER TEMPERATURE GAUGE SW201C  YES 1  
12 4130000286   油温表YW201A  OIL TEMPERATURE GAUGE YW201A  YES 1  
13 4130000608   仪表盘面板ZL2-MB1 PANEL ZL2-MB1 YES 1  
14 4130000875   电锁84829 ELECTRIC SWITCH LOCK 84829 YES 1  
15 4130000209   油位表RY242-2A  FUEL LEVEL GAUGE RY242-2A YES 1  
16 4130000866   转速表ZS901A(2.10)  REVOLUTION COUNTER ZS901A(2.10)  YES 1  
17 4130000876   计时表85329  CHRONOMETER RATE 85329 YES 1  
18 4130000426   报警按钮开关LD62Z-050  ALARM BUTTON SWITCH LD62Z-050  YES 1  
19 4130000021   组合开关LG13-ZHK COMBINED SWTICH LG13-ZHK YES 1  
20 4130000499   喷水开关JK931-01PS  SPRAY WATER BUTTON-SWITCH JK931-01PS  YES 1  
21 4130000493   刮雨器开关JK931-01GYQ WIPER BUTTON-SWITCH JK931-01GYQ  YES 1  
22 4130000496   盖板JK931-01GB CAP JK931-01GB  YES 1  
23 4130000491   后照灯开关JK931-01HZD BACKWARD LIGHTING BUTTON-SWITCH JK931-01HZD YES 1  
24 4130000490   前照灯开关JK931-01QZD FORWARD LIGHTING BUTTON-SWITCH JK931-01QZD YES 1  
25 4130000494   后大灯开关JK931-01HDD REAR BIG LAMP BUTTON-SWITCH JK931-01HDD YES 1  
26 4130000871   闪光器MFA/024-1H2  FLASH APPARATUS MFA/024-1H2  YES 1  
27 4130000587   蜂鸣器SFM-27 ALARM APPARATUS SFM-27 YES 1  
28 4130000309   保险丝盒BX2203HB-1  FUSE BOX BX2203HB-1  YES 1  
29 4130000331   备用插头8JA002262-001 STANDBY PLUG 8JA002262-001  YES 1  
30 4130000332   备用插座8JB001946-011  STANDBY SOCKET 8JB001946-011 YES 1  
31 4130000861   压力传感器360-081-030-100 PRESSURE TRANSDUCER 360-081-030-100  YES 1  
32 4130000879   过渡接头R1/4 TRANSITION JOINT R1/4 YES 1  
33 4130000860   压力传感器360-081-037-008  PRESSURE TRANSDUCER 360-081-037-008  YES 1  
34 4130000877   过滤接头R1/8 FILTERING JOINT R1/8  YES 1  
35 4130000065   变矩器油温传感器WG202A TORQUE CONVERTER OIL TEMPERATURE SENSOR WG202A YES 1  
36 4130000066   水温传感器WG201 WATER TEMPERATURE SENSOR WG201 YES 1  
37 4130000269    油位传感器RG2268-M16A OIL LEVEL SENSOR RG2268-M16A YES 1  
               
               
仪表台总成                                                                                                                               INSTRUMENT DESK       O3-2937001468



 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4120001548   方向盘LG20-FXP-01 STEERING WHEEL LG20-FXP-01 YES 1  
2 4013000096   螺母GB6171-M16*1.5EpZn-8  NUT GB6171-M16*1.5EpZn-8  NO 1  
3 4130000605   仪表盘壳体ZL2-KT  SHELL ZL2-KT  YES 1  
4 4014000088   螺钉GB818-M5*16EpZn-4.8 SCREW GB818-M5*16EpZn-4.8 NO 14  
5 4015000110   垫圈GB97.1-5EpZn-300HV WASHER GB97.1-5EpZn-300HV NO 14  
6 4190000816   可调方向机罩(临工箱) ADJUSTABLE DIRECTION HOOD  YES 1  
7 4120001805   转向器BZZ6-800 STEERING GEAR BZZ6-800 YES 1  
8 4014000164   螺钉GB819.1-M6*35EpZn-4.8 SCREW GB819.1-M6*35EpZn-4.8  NO 4  
9 4120001703   转向柱LG20-ZXZ-06 STEERING COLUMU LG20-ZXZ-06  YES 1  
10 4014000040   螺钉GB818-M6*20EpZn-4.8 SCREW GB818-M6*20EpZn-4.8  NO 1  
11 4015000207   垫圈GB97.1-6EpZn-300HV  WASHER GB97.1-6EpZn-300HV  NO 5  
12 4014000026   螺钉GB818-M6*16EpZn-4.8 SCREW GB818-M6*16EpZn-4.8 NO 4  
13 4011000320   螺栓GB16674-M12*40EpZn-8.8 BOLT GB16674-M12*40EpZn-8.8  NO 4  
14 4190000833   956可调仪表盘骨架 GAUGE BOARD FRAME 956 YES 1  
15 29050012271   变速压力油管 OIL TUBE OF TRASMISSION PRESSURE YES 1  
16 4011000474   螺栓GB16674-M10*25EpZn-8.8  BOLT GB16674-M10*25EpZn-8.8 NO 4